
FID BENCH

DH029



7

8

9

11

12

13







5

ITEM NO. DESCRIPTION QTY ITEM NO. DESCRIPTION QTY

1 Main Frame 1 20 Bumper 1

2 Back Pad Bracket 1 21 Grip 2

3 Seat Pad Bracket 1 22 Rubber Foot 3

4 Adjustable Bracket 1 23 Flat Washe φ9*φ16*1.6 4

5 Adjustment 1 24 Flat Washe φ13*φ24*1.5 14

6 Back Adjustable Bracket 1 25 Flat Washe φ11*φ20*2 6

7 Rear Bo om Frame 1 26 Nylon Lock Nut M8 2

8 Pop Pin 1 27 Nylon Lock Nut M12 7

9 Seat Pad 1 28 Hex Nut M6 2

10 Back Pad 1 29 Hex Bolt M10*30 6

11 Wheel 2 30 Hex Bolt M12*110 1

12 Plas c Tube Guide 2 31 Hex Bolt M12*140 1

13 Rubber Sleeve 1 32 Hex Bolt M12*160 1

14 Bushing φ25.4*φ32*φ38*18 2 33 Hex Bolt M12*135 4

15 Bushing φ38*φ25.4*7.5 2 34 Socket Head Cap Screw M8*30 1

16 Bushingφ25*φ12.2*13 6 35 Flat Head Cap Screw M10*25 1

17  Aluminum handle φ32*φ25*115 1 36 Bo on Head Cap Screw M6*12 2

18  Aluminum Cap 1 37 Bo on Head Cap Screw M8*45 2

19 Plug □50.8*76.2 1 Pivot Shaft38 1



6



7



8



9

STEP 1

33 3

32

30

31

1

1

1

25

27 6

7

12

1

1

1

ITEM NO.                      DESCRIPTION                        QTY

Hex Bolt M12*135

Hex Bolt M12*140

Hex Bolt M12*160

Hex Bolt M12*110

Nylon Lock Nut M12

Flat Washe φ11*φ20*2

Rear Bo om Frame

Main Frame



10

STEP 2

29

24

6

9

10 1

6

3

1

2

1

1

ITEM NO.                      DESCRIPTION                        QTY

Back Pad Bracket 

Seat Pad Bracket

Seat Pad

Back Pad

Flat Washe φ13*φ24*1.5

Hex Bolt M10*30



11



12



13


	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21
	页面 22
	页面 23



